



## RHINO LIGHT BAR PART NUMBER 900

### PARTS LIST

<u>QTY</u>	<u>PARTS DESCRIPTION</u>	<u>QTY</u>	<u>PARTS DESCRIPTION</u>
4	#11 gaskets	2	1/4" Lock Nuts
1	Light Bar	2	End Plates
2	Spacer tubes	4	1/2" Rubber Grommets
2	1/4" x 3/4" Button Head Bolts	2	1/2" x 3" Button Head Bolts
2	1/4" Flat Washers		

### INSTALLATION INSTRUCTIONS

1. Attach the end plates to the light bar using the 1/4" x 3/4" button head bolts, flat washers and lock nuts.
2. Attach the light bar to the cross bar using the 1/2" x 3" hex bolts, gaskets and spacer tubes.
3. Securely tighten all hardware. Periodically check the hardware for tightness and retighten as necessary. We recommend the use of a thread-locking agent to prevent the loosening of hardware.
4. Install auxiliary lights and wiring according to the manufacturers instructions.

